Table of contents

115V CLIPPER 12 (1.008-025.0)
9020 FRAME ASSEMBLY
9030 BRUSH ASSEMBLY
9040 PUMP
9050 VACUUM SHOE
9060 CONTROL PANEL
9070 SOLUTION TANK & VACUUM
9080 RECOVERY TANK
9090 WIRING DIAGRAM - CLIPPER 12 115V

Valid on 08.12.2021

Page 1/21



115V CLIPPER 12 (1.008-025.0)

POS

9020
9030
9040
9050
9060
9070
9080
9090

Description

FRAME ASSEMBLY

BRUSH ASSEMBLY

PUMP

VACUUM SHOE

CONTROL PANEL

SOLUTION TANK & VACUUM
RECOVERY TANK

WIRING DIAGRAM - CLIPPER 12 115V

Valid on 08.12.2021

Page 2 /21

Quantity

O = =

Unit
PC
PC
PC
PC
PC
PC
PC
PC



9020 FRAME ASSEMBLY

C

Valid on 08.12.2021 Page 3/21



9020 FRAME ASSEMBLY

POS

© 0 N O U1 A W N B

W W W WNNNDIN-INDINNNNN-RERPERRPRRPR R R R R
W N H O ©W WO NO U M WNROOO®NOOUWLMWWNREO

Article no.
8.630-007.0
8.603-308.0
8.600-434.0
8.600-166.0
8.623-882.0
8.623-961.0
8.602-615.0
8.600-564.0
8.627-187.0
8.619-853.0
8.929-333.0
8.600-602.0
8.625-448.0
8.623-820.0
8.622-374.0
8.627-398.0
8.600-571.0
8.601-063.0
8.601-066.0
8.601-065.0
8.600-655.0
8.625-619.0
8.627-661.0
8.622-605.0
8.758-194.0
8.613-449.0
8.625-309.0
8.623-314.0
8.627-650.0
8.627-913.0
8.606-929.0
8.606-930.0
8.627-476.0

Valid on 08.12.2021

Description

HUBCAP, 9.75" WHEEL, BLACK
FRAME, CLIPPER 12

Hose assembly 1.5 BLK VAC X 15.5
HUBCAP, 5/8" SHAFT

HARNESS, MAIN CLP/ADM
HINGE, TANK TO FRAME

MOTOR ASM, BRUSH CLP FAMILY
NUT, 10-32 HEX NYLOCK STL GR2 ZNPLT
NUT, 1/4-20 HEXTHIN NYLOCK SS
FOAM TAPE, 1/8T X 3/4 1SDA

Plate brush Clamp MTR

Belt pulley 1.4 OD, 6GR, MICRO-V
SPACER, HANDLE PIVOT

GEAR, 40 TOOTH

SCREW, 1/4-20 X .59 PHPNHMS SS
SCREW, 10-32 X .75 PHPNHMS SS
NUT, 1/4-20 HEXSTRW LK STL ZNPLT
WASHER, 1/4 SS

WASHER 1/4 EXTLK SS

WASHER, .203 X .562 X .040 FLT
SCREW, 10-32 X .25 SCHSET KCP STL NP
STRAIN RELIEF, 90 DEGREE

SCREW, 1/4-20 X 1.25 PHPNHMS SS
WHEEL, 9.75" X 1.5"

Axle 5/8 X 17.06L

HEAT SHRINK, 3/4 ID UL/CSA

Seal

CLAMP, 2.0" WORM GEAR

SCREW, 5/16-18 X 3.5 SCHCS BLKOX
Washer 5/16 SPLIT LOCK PLTD

BRKT, HANDLE SUPPORT

BRKT, CLP HANDLE SUPPORT LT
SCREW, 1/4-20 X .5 HHCS STL GR5 ZNPLT

Page 4 /21

Quantity

H R R N R RN

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
Feet
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
Feet
PC
PC
PC
PC
PC
PC
PC



9020 FRAME ASSEMBLY

POS Article no. Description Quantity Unit
34 8.600-653.0 SCREW, 1/4-20 X 1 PHPNHMS SS 2 PC
35 8.627-216.0 PIN, ROLL 1/8 X 1 SS

1 PC

Valid on 08.12.2021 Page 5/21



9030 BRUSH ASSEMBLY

Valid on 08.12.2021 Page 6 /21



9030 BRUSH ASSEMBLY

POS

© 0 N O U1 A W N B

W W W WNNNDIN-INDINNNNN-RERPERRPRRPR R R R R
W N H O ©W WO NO U M WNROOO®NOOUWLMWWNREO

Article no.
8.758-195.0
8.622-889.0
8.600-090.0
8.600-110.0
8.622-715.0
8.600-130.0
8.600-131.0
8.600-865.0
8.634-224.0
8.624-097.0
8.639-674.0
8.758-934.0
8.758-935.0
8.929-334.0
8.600-513.0
8.600-564.0
8.600-585.0
8.624-941.0
8.624-942.0
8.600-593.0
8.625-068.0
8.600-622.0
8.600-643.0
8.600-651.0
8.600-659.0
8.600-665.0
8.600-670.0
8.627-553.0
8.601-064.0
8.601-065.0
8.600-703.0
8.623-063.0
8.625-171.0

Valid on 08.12.2021

Description

Axle roller

Bearing R6 3/8ID

BEARING, .500 X 1.125 X .375 BALL 2RS
Belt 180J6 MICRO-V

Adapter ADAPTER, BRUSH BRG. MACHINED

BRKT, BRUSH PULLEY

BRKT, BRUSH HEIGHT

PIN, COTTER RING 1/4 X .041 X .844
SPACER, .81 X 1.06 X .125

HOUSING, BRUSH, 18"

LABEL, BRUSH HEIGHT

Leverage complete Brush Height
Support roller Assembly

Roller front Link

Lever HEIGHT ADJUSTMENT

NUT, 10-32 HEX NYLOCK STL GR2 ZNPLT
NUT, 3/8 PUSH STL

PLATE, BRUSH HOUSING RH

Plate BRUSH HOUSING LH

Plate AXLE RETAINER

PULLEY, 2.2 OD, 6GR, MICRO-V

Bolt

Roller 1.9 DIA X 10.5 LG

SCREW, 10-32 X .625 PHFLHMS SS NP
SCREW, 10-32 X .5 PHPNHMS SS NP
SCREW, 10-32 X .5 PHFLHMS SS
SCREW, 10-32 X .375 PHFLHMS SS
SCREW, 10-24 X .5 SCHCS SS

Washer #10 LOCK EXT STAR SS
WASHER, .203 X .562 X .040 FLT
SCREW, 1/4-20 X .625 PHTRHMS STL NP
BRUSH, 18L X 3.380D G2

Tolerance ring 7/8ID X 1/2W

Page 7 /21

Quantity

H B A O DANNSNONIERRERRENRRRPENDRDRNRIRRRERERNMRER-ERERNNR

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC



9030 BRUSH ASSEMBLY

POS
34

35
36
37
38
39
40
41
42

Article no.
8.600-307.0

8.600-337.0
8.627-833.0
8.627-277.0
8.627-251.0
8.600-603.0
8.600-339.0
8.600-115.0
8.600-475.0

Valid on 08.12.2021

Description

Clip

Pinion brush

SHOULDER BOLT, 3/8 X .375L SS
Ring 1/2 EXT. SNAP

PIN, CLEVIS 1/4 X .5 STL ZNPLT
Belt pulley complete brush
Pinion complete brush

Brush

Add-on kit adapter

Page 8 /21

Quantity

O = N =

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC



9040 PUMP

14
[ \
’ \%m AR 20

|

Valid on 08.12.2021 Page 9/21



9040 PUMP

POS

© 0 N O U1 A W N B

N NN NN NNNNRRRR R B2 2 2 92 2
0 N OO Ul A W N P O O 0WL0W N O U b W N H O

Article no.
8.600-247.0
8.600-248.0
8.600-347.0
8.600-349.0
8.600-457.0
8.600-458.0
8.600-564.0
8.602-639.0
8.625-014.0
8.627-441.0
8.627-375.0
8.600-364.0
8.600-836.0
8.602-694.0
8.601-081.0
8.601-065.0
8.601-082.0
8.600-559.0
8.600-558.0
8.600-350.0
8.627-429.0
8.600-440.0
8.626-740.0
8.628-189.0
8.600-435.0
8.628-190.0
8.625-302.0
8.619-740.0

Valid on 08.12.2021

Description

COUPLING, 1/4 ANCHOR W/1" HEX
Connector 1/8FPT X 1/4 TUBEQC
Elbow

Elbow

JET BODY, MINI PROMAX BODY
JET, MINI PROMAX 9504

NUT, 10-32 HEX NYLOCK STL GR2 ZNPLT

PUMP ASM, 115V 100PSI W/CONN
PLUG, 9/16 OD BLK NYLON
SCREW, 10-32 X 1.25 PHPNHMS SS
SCREW, 1/4-20 X .625 HHCS SS NP
FITTING,1/4 TUBE,"Y~, QC

TEE. 3/8MPT X 3/8 TUBE, QC

Valve complete SOLENOID CLP FAMILY
WASHER, 1/4 FNDR SS

WASHER, .203 X .562 X .040 FLT
Washer 7/16 X 3/4 X .19RUBBER
Nipple 1/4 CLOSE

Nipple 1/4 FPT QD

Elbow

SCREW, 10-32 X .375 PHPNHMS SS
Hose 3/8ID NYL11 YLW X 29"
WIRE, 22" GRN/18 76011 X 76011
Hose 3/80DX1/4ID URTHN X 29"
Hose 3/8ID NYL11 YLW X 5.75"
Hose 1/4ID NYL11 YLW X 5"
SCREEN, INTAKE

ELBOW, 1/8NPT STREET

Page 10/ 21

Quantity

H B W R R R R NNRRNANERERERPBRNNDNIRINNNRRNR

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC



9050 VACUUM SHOE

Page 11/21

Valid on 08.12.2021



9050 VACUUM SHOE

POS Article no.
8.929-335.0
8.623-476.0
8.627-187.0
8.600-679.0
8.627-512.0
8.600-684.0
8.600-813.0
8.625-863.0
8.600-812.0
8.601-063.0
8.601-070.0
8.600-378.0

© 0 N O U B W N

=R e
N = O

Valid on 08.12.2021

Description

Bracket arm Parallel Shoe Vac

COVER, ACCESSORY PORT

NUT, 1/4-20 HEXTHIN NYLOCK SS

SCREW, 10-32 X .375 SLTDHWH STL BLKOX
SCREW, 1/4-20 X .75 PHPNHMS STL ZNPLT
SCREW, 1/4-20 X 1 PHFLHMS STL ZNPLT
Spacer washer

VAC SHOE, 18"

Spring EXT .38D X2.75L X.049W

WASHER, 1/4 SS

WASHER, 3/8 X .75 X .125 WV

Seal

Page 12 /21

Quantity

= 00 A N HEH 00 > BN D HE D

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC



9060 CONTROL PANEL

Valid on 08.12.2021 Page 13/21



9060 CONTROL PANEL

POS

© 0 N O U1 A W N B

W W W WNNNDIN-INDINNNNN-RERPERRPRRPR R R R R
W N H O ©W WO NO U M WNROOO®NOOUWLMWWNREO

Article no.
8.600-124.0
8.600-198.0
8.623-021.0
8.600-201.0
8.624-089.0
8.623-432.0
8.600-313.0
8.600-314.0
8.600-409.0
8.600-410.0
8.600-411.0
8.600-501.0
8.600-579.0
8.627-399.0
8.600-567.0
8.608-153.0
8.627-798.0
8.600-714.0
8.600-720.0
8.625-618.0
8.640-139.0
8.639-580.0
8.600-576.0
8.627-187.0
8.627-651.0
8.622-684.0
8.600-687.0
8.600-662.0
8.627-902.0
8.627-415.0
8.600-671.0
8.601-072.0
8.601-075.0

Valid on 08.12.2021

Description

Strip terminal 115V (3-4-3)

BREAKER, 15A 250VAC 50VDC

BREAKER, 6A VDE CIRCUIT

BOOT, 3/8 CIRCUIT BREAKER

Housing CLP HANDLE PIVOT

CORD ASM, 14/3 X 22" YLW

Contact ELECTRICAL, FLAT

Contact ELECTRICAL, BENT

HANDLE, CLP12 WELDED

Hand grip CONTROL PANEL FRONT
HANDLE, CONTROL PANEL REAR

Lock HANDLE POSITION

NUT, 1/2-13 HEXTHIN NYLOCK STL ZNPLT
SCREW, 6-32 X .375 PHPNHMS SS

NUT, 1/2-14 CONDUIT LK STL ZNPLT
Plate CONTROL PANEL, CLP/ADM

SCREW, 5/16-18 X .5 SCHSET CONE BLKOX
Switch SPST 2-POSITION ROCKER

Switch DPDT3-POSITION ROCKER

STRAIN RELIEF, 1/2 NPT (.48ID)
TRIGGER, SWITCH, YLW

Label CONTROL PANEL, CLP/ADM

NUT, 6-32 HEXSTRW LK STL ZNPLT

NUT, 1/4-20 HEXTHIN NYLOCK SS
SCREW, 1/2-13 X 4.75 HHCS STL GR5 ZNPLT
SPRING, COMP .88D X1.4L X.100W
SCREW, 10 X .5 PHPNHSMS TYPEB BLK
SCREW, 6-32 X .25 PHPNHMS SS
WASHER, 6 EXTLK SS

SCREW, 1/4-20 X 1.75 HHCS STL GR5 ZNPLT
SCREW, 6-32 X 1 SLTDPNHMS BLK NP
WASHER, M10 FNDR STL ZNPLT

WASHER 3/8 X .497 X .022 INTLK

Page 14 /21

Quantity

N N N A N O O NN PANRFRF WRRFRNDPPEFENDNNNRPRERFRDNWWRERENDNNRERE®RH

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC



9060 CONTROL PANEL

POS
34

35
36
37
38
39
40
41
42
43
44
45
46
48
49
50

Article no.
8.619-848.0

8.623-882.0
8.623-411.0
8.627-284.0
8.625-617.0
8.600-312.0
8.600-683.0
8.600-570.0
8.601-066.0
8.600-641.0
8.609-298.0
8.600-679.0
8.600-287.0
8.600-237.0
8.624-504.0
9.802-695.0

Valid on 08.12.2021

Description
CLIP, POWER CORD

HARNESS, MAIN CLP/ADM

CORD SET,14/3 SJTW-A X 50' YLW

RING, 2" DIA SPLIT

Strain relief CORD HOOK

Cable .06 X 40, 0707, SS

SCREW, 10-32 X 1 PHPNHMS STL ZNPLT
NUT, 10-32 HEXSTRW LK STL ZNPLT
WASHER 1/4 EXTLK SS

Ring 1/4 KLIP

LEVER ASM, CLP HANDLE AD]

SCREW, 10-32 X .375 SLTDHWH STL BLKOX
CORD, 1/8" X 12~

Clamp 7/16 DIA NYLON UL

Label ground symbol

NUT, 10/32" KEPS

Page 15/21

Quantity

H R B B U R N O WK NKFHKRBKPB RN

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC



9070 SOLUTION TANK & VACUUM

(SEE PUMP)

(SEE FRAME)'

(SEE FRAME)

Page 16 /21

Valid on 08.12.2021



9070 SOLUTION TANK & VACUUM

POS

© 0 N O U1 A W N B

[
N R O

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Article no.
8.623-314.0
8.623-315.0
8.600-308.0
8.600-309.0
8.623-550.0
8.600-379.0
8.600-392.0
8.628-188.0
8.624-010.0
8.600-434.0
8.624-098.0
7.777-999.0

Item textl:

8.602-688.0
8.627-569.0
8.603-228.0
8.625-907.0
8.601-065.0
8.600-797.0
8.601-063.0
8.622-374.0
8.623-326.0
8.600-395.0
8.600-396.0
8.600-397.0
8.619-794.0
8.600-660.0
8.626-069.0
8.600-287.0
8.619-792.0
8.623-479.0
8.624-606.0
8.623-309.0

Valid on 08.12.2021

Description

CLAMP, 2.0" WORM GEAR

CLAMP, 3/8 HOSE (D-SLOT)

Cover plate

Cover plate

ELBOW, 3/8MPT X 3/8TUBE PLSTC
Seal

Seal

HOSE, 1/2 IDX.09W CLR X 12.5"
Hose 1.5 BLK VAC X 5.0

Hose assembly 1.5 BLK VAC X 15.5
Housing VAC MOTOR

Stockpiling discontinued

SERVICE ONLY

VAC MOTOR ASM, CLP FAMILY
SCREW, 10-16 X 1 PHPNH HL
TANK, CLP SOLUTION

VENT, COOLING AIR LARGE
WASHER, .203 X .562 X .040 FLT
Strainer 3/8 IN. NPT 60 MESH
WASHER, 1/4 SS

SCREW, 1/4-20 X .59 PHPNHMS SS
CLAMP, 3.5" WORM GEAR

Seal

Seal

Seal

HOSEBARB, 3/8MPTX1/2 90D DL
SCREW, 10-16 X .75 PHPNH HL SS
HOSE ASM, FCT ADPTR X 60"
CORD, 1/8" X 12~

HOSEBARB, 1/2MPT X 3/8 NYL DL
COVER, CLP SOLUTION

LANYARD, 1/4RING X 2.6"

CLAMP, 1/4 ID HOSE

Page 17 /21

Quantity

H B B B B NNR R R RN

H B B B B R N R R R RFRRW0DWOFROR R O

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC



9070 SOLUTION TANK & VACUUM

POS Article no.
32 8.639-582.0
33 8.639-540.0
34 8.602-668.0

Description
LABEL, CLIPPER SIDE

LABEL, WINDSOR LOGO DOMED
TANK ASM, SOLUTION CLP12

Item textl: INCLUDES 5, 7, 14, 17, 21, 22, 23, 24

Valid on 08.12.2021

Page 18 /21

Quantity
2

1
1

Unit
PC
PC
PC



9080 RECOVERY TANK

Valid on 08.12.2021

Page 19/ 21



9080 RECOVERY TANK

POS

© 0 N O U B W N

e el e e
o U A W N R O

Article no.
8.600-240.0
8.623-314.0
8.600-333.0
8.600-311.0
8.623-528.0
8.600-363.0
8.600-391.0
8.600-393.0
8.600-420.0
8.600-451.0
8.640-140.0
8.600-660.0
8.603-229.0
8.600-137.0
8.600-287.0
8.643-150.0

Valid on 08.12.2021

Description

Clamp 2.0" WORM GEAR X .312W
CLAMP, 2.0" WORM GEAR

DOME ASM, S/C EXTRACTORS
Cover plate

DOME, S/C EXTRACTORS

Float SHUT-OFF

GASKET, DOME

Seal

Hose 1.5 X 12" DRAIN

Hose INSERT

HOSE, CAP, YLW

SCREW, 10-16 X .75 PHPNH HL SS
TANK, CLP RECOVERY

BRKT, HOSE HOOK

CORD, 1/8" X 12~

Label QR code Clipper 12

Page 20/ 21

Quantity

H R R R O R R N R RRBRNRR @R

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC



9090 WIRING DIAGRAM - CLIPPER 12 115V

POS Description Quantity Unit
10 WIRING DIAGRAM PAGE 1 PC

Valid on 08.12.2021 Page 21 /21


http://www.tcpdf.org

	Table of contents
	115V CLIPPER 12 (1.008-025.0)
	9020 FRAME ASSEMBLY
	9030 BRUSH ASSEMBLY
	9040 PUMP
	9050 VACUUM SHOE
	9060 CONTROL PANEL
	9070 SOLUTION TANK & VACUUM
	9080 RECOVERY TANK
	9090 WIRING DIAGRAM - CLIPPER 12 115V


